Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Report No: CCIS15120102004

FCC REPORT

Applicant: Aqua trading (shenzhen) limited

No.22D, NEO Building Block B, N0.6011. Shennan avenue

Address of Applicant: £ i District, Shenzhen China

Equipment Under Test (EUT)

Product Name: Smartphone
Model No.: EK4
Trade mark: AKUA

FCC ID: 2AGE2-EK4

Applicable standards: FCC CFR Title 47 Part 15 Subpart B
Date of sample receipt: 31 Dec., 2015

Date of Test: 31 Dec., to 12 Jan., 2016

Date of report issued: 13 Jan., 2016

Test Result: Pass *

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

Bruce Zhang
Laboratory Manager
This report details the results of the testing carried out on one sample. The results contained in this test report do not relate to other
samples of the same product and does not permit the use of the CCIS product certification mark. The manufacturer should ensure that all
products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in any configuration other than that detailed in
the report, the manufacturer must ensure the new system complies with all relevant standards.

This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days
only.
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4 Test Summary

Test Item Section in CFR 47 Result
Conducted Emission Part 15.107 Pass
Radiated Emission Part 15.109 Pass

Pass: The EUT complies with the essential requirements in the standard.
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5 General Information

5.1 Client Information

Applicant: Aqua trading (shenzhen) limited

Address of Applicant: No.22D, NEO Building Block B, No0.6011. Shennan avenue Futian
District, Shenzhen China

Manufacturer: Aqua trading (shenzhen) limited

Address of Manufacturer: No.22D, NEO Building Block B, No0.6011. Shennan avenue Futian
District, Shenzhen China

Factory: Shenzhen IDWELL Technology CO., Ltd

Address of Factory: Building A2, Zhengfeng Industrial Park, Fengtang Road, Fuyong, Baoan,
Shenzhen, China

5.2 General Description of E.U.T.

Product Name: Smartphone

Model No.: EK4

Power supply: Rechargeable Li-ion Battery DC3.8V-1400mAh
Model: aifeng4S

AC adapter : Input:100-240V AC,50/60Hz 0.15A

Output:5V DC MAX 1000mA

5.3 Test Mode

Operating mode Detail description
PC mode Keep the EUT in Downloading mode(Worst case)
Charging+Recording mode Keep the EUT in Charging+Recording mode
Charging+Playing mode Keep the EUT in Charging+Playing mode
FM mode Keep the EUT in FM receiver mode
GPS mode Keep the EUT in GPS receiver mode

The sample was placed 0.8m above the ground plane of 3m chamber. Measurements in both horizontal and
vertical polarities were performed. During the test, each emission was maximized by: having the EUT
continuously working, investigated all operating modes, rotated about all 3 axis (X, Y & Z) and considered
typical configuration to obtain worst position, manipulating interconnecting cables, rotating the turntable,
varying antenna height from 1m to 4m in both horizontal and vertical polarizations. The emissions worst-
case are shown in Test Results of the following pages.

Shenzhen Zhongjian Nanfang Testing Co., Ltd. Project No.: CCIS151201020RF
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5.4 Description of Support Units

Manufacturer Description Model Serial Number FCC ID/DoC
DELL PC OPTIPLEX745 N/A DoC
DELL MONITOR E178FPC N/A DoC
DELL KEYBOARD SK-8115 N/A DoC
DELL MOUSE MOC5UO N/A DoC

HP Printer CB495A 05257893 DoC
MERCURY Wireless router MW150R 12922104015 FCCID
NAKAMICHI Bluetooth earphone T8 N/A FCCID

5.5 Laboratory Facility

The test facility is recognized, certified, or accredited by the following organizations:

0 FCC - Registration No.: 817957

Shenzhen Zhongjian Nanfang Testing Co., Ltd. EMC Laboratory has been registered and fully
described in a report filed with the (FCC) Federal Communications Commission. The acceptance letter
from the FCC is maintained in out files. Registration 817957, February 27, 2012.

0 IC - Registration No.: 10106A-1

The 3m Semi-anechoic chamber of Shenzhen Zhongjian Nanfang Testing Co., Ltd. has been
Registered by Certification and Engineering Bureau of Industry Canada for radio equipment testing
with Registration No.: 10106A-1.

0 CNAS - Registration No.: CNAS L6048

Shenzhen Zhongjian Nanfang Testing Co., Ltd. is accredited to ISO/IEC 17025:2005 General
Requirements for the Competence of Testing and Calibration laboratories for the competence of
testing.The Registration No. is CNAS L6048.

5.6 Laboratory Location

Shenzhen Zhongjian Nanfang Testing Co., Ltd.

Address: No. B-C, 1/F., Building 2, Laodong No.2 Industrial Park, Xixiang Road,
Baodan District, Shenzhen, Guangdong, China
Tel: +86-755-23118282

Fax: +86-755-23116366
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